
STATE OF MISSOURI 
  

DEPARTMENT OF NATURAL RESOURCES 
 

MISSOURI CLEAN WATER COMMISSION 
 

 
 

MISSOURI STATE OPERATING PERMIT 
 

In compliance with the Missouri Clean Water Law, (Chapter 644 R.S. Mo. as amended, hereinafter, the Law), and the Federal Water 
Pollution Control Act (Public Law 92-500, 92nd Congress) as amended, 
 
Permit No.  MO-0093599  
 
Owner:  City of Wentzville 
Address:  1001 Schroeder Creek Boulevard, Wentzville, MO  63385 
 
Continuing Authority:  Same as above  
Address:  Same as above  
 
Facility Name:  Wentzville Water Reclamation Center 
Facility Address:  2455 Mette Road, Wentzville, MO  63385  
 
Legal Description:  See Page 2 
UTM Coordinates:  See Page 2 
[...]
revise local limits under 40 CFR 403.5(c)(1) by December 1, 2020.  Please contact the Department’s pretreatment 
coordinator for further guidance.  Should revision of local limits be deemed necessary, it is recommended that revisions 
follow the US Environmental Protection Agency’s guidance document Local Limits Development Guidance. EPA833-R04-
002A. July 2004 

19. Stormwater Pollution Prevention Plan (SWPPP):  A SWPPP must be developed and implemented within 180 days of the effective 
date of the permit. Through implementation of the SWPPP, the permittee shall minimize the release of pollutants in stormwater 
from the facility to the waters of the state.  The SWPPP shall be developed in consultation with the concepts and methods 
described in the following document:  Developing Your Stormwater Pollution Prevention Plan, A Guide for Industrial Operators, 
(Document number EPA 833-B-09-002) published by the United States Environmental Protection Agency (USEPA) in June 
2015.   
(a) The SWPPP must identify any stormwater outfall from the facility and Best Management Practices (BMPs) used to prevent 

or reduce the discharge of contaminants in stormwater.  The stormwater outfalls shall either be marked in the field or clearly 
marked on a map and maintained with the SWPPP. 

(b) The SWPPP must include a schedule and procedures for a once per month routine site inspection.   
(1) The monthly routine inspection shall be documented in a brief written report, which shall include: 

i. The person(s) conducting the inspection. 
ii. The inspection date and time. 

iii. Weather information for the day of the inspection. 
iv. Precipitation information for the entire period since the last inspection. 
v. Description of the discharges observed, including visual quality of the discharges (sheen, turbid, etc.). 

vi. Condition of BMPs 
vii. If BMPs were replaced or repaired. 

viii. Observations and evaluations of BMP effectiveness.   
(2) Any deficiency observed during the routine inspection must be corrected within seven (7) days and the actions taken to 

correct the deficiencies shall be included with the written report.   
(3) The routine inspection reports must be kept onsite with the SWPPP and maintained for a period of five (5) years.   
(4) The routine inspection reports shall be made available to Department personnel upon request. 



E. SPECIAL CONDITIONS (continued) 
 

(c) The SWPPP must include a schedule and procedures for a once per year comprehensive site inspection.   
(1) The annual comprehensive inspection shall be documented in a written report, which shall include: 

i. The person(s) conducting the inspection. 
ii. The inspection date and time. 

iii. Findings from the areas of your facility that were examined; 
iv. All observations relating to the implementation of your control measures including: 

1. Previously unidentified discharges from the site, 
2. Previously unidentified pollutants in existing discharges, 
3. Evidence of, or the potential for, pollutants entering the drainage system; 
4. Evidence of pollutants discharging to receiving waters at all facility outfall(s), and the condition of and around 

the outfall, and 
5. Additional control measures needed to address any conditions requiring corrective action identified during the 

inspection. 
v. Any required revisions to the SWPPP resulting from the inspection; 

vi. Any incidence of noncompliance observed or a certification stating that the facility is in compliance with Special 
Condition F.19. 

(2) Any deficiency observed during the comprehensive inspection must be corrected within seven (7) days and the actions 
taken to correct the deficiencies shall be included with the written report.   

(3) The comprehensive inspection reports must be kept onsite with the SWPPP and maintained for a period of five (5) years.   
(4) The comprehensive inspection reports shall be made available to Department personnel upon request. 

(d) The SWPPP must be kept on-site and should not be sent to the Department unless specifically requested.  
(e) The SWPPP must be reviewed and updated at a minimum once per permit cycle, as site conditions or control measures 

change.     
 

20. The permittee shall select, install, use, operate, and maintain the Best Management Practices prescribed in the SWPPP. 
 

(a) Permittee shall adhere to the following minimum Best Management Practices (BMPs): 
(1) Minimize the exposure of industrial material storage areas, loading and unloading areas, dumpsters and other disposal 

areas, maintenance activities, and fueling operations to rain, snow, snowmelt, and runoff, by locating industrial materials 
and activities inside or protecting them with storm resistant coverings, if warranted and practicable. 

(2) Provide good housekeeping practices on the site to prevent potential pollution sources from coming into contact with 
stormwater and provide collection facilities and arrange for proper disposal of waste products, including sludge. 

(3) Implement a maintenance program to ensure that the structural control measures and industrial equipment is kept in good 
operating condition and to prevent or minimize leaks and other releases of pollutants. 

(4) Prevent or minimize the spillage or leaks of fluids, oil, grease, fuel, etc. from equipment and vehicle maintenance, 
equipment and vehicle cleaning, or activities. 

(5) Provide sediment and erosion control sufficient to prevent or control sediment loss off of the property.  This could 
include the use of straw bales, silt fences, or sediment basins, if needed. 

(6) Provide stormwater runoff controls to divert, infiltrate, reuse, contain, or otherwise minimize pollutants in the 
stormwater discharge. 

(7) Enclose or cover storage piles of salt or piles containing salt, used for deicing or other commercial or industrial purposes. 
(8) Provide training to all employees who; work in areas where industrial materials or activities are exposed to stormwater, 

are responsible for stormwater inspections, are members of the Pollution Prevention Team.  Training must cover the 
specific control measures and monitoring, inspection, planning, reporting and documentation requirements of this permit.  
Training is recommended annually for any applicable staff and whenever a new employee is hired who meets the 
description above. 

(9) Eliminate and prevent unauthorized non-stormwater discharges at the facility. 
(10) Minimize generation of dust and off-site tracking of raw, final, or waste materials by implementing appropriate control 

measures. 
 
 
  



 
F. NOTICE OF RIGHT TO APPEAL 
 
If you were adversely affected by this decision, you may be entitled to pursue an appeal before the administrative hearing commission 
(AHC) pursuant to Sections 621.250 and 644.051.6 RSMo. To appeal, you must file a petition with the AHC within thirty days after 
the date this decision was mailed or the date it was delivered, whichever date was earlier. If any such petition is sent by registered mail 
or certified mail, it will be deemed filed on the date it is mailed; if it is sent by any method other than registered mail or certified mail, 
it will be deemed filed on the date it is received by the AHC. Any appeal should be directed to:   

  
Administrative Hearing Commission 

U.S. Post Office Building, Third Floor 
131 West High Street, P.O. Box 1557 

Jefferson City, MO 65102-1557 
Phone: 573-751-2422 

Fax: 573-751-5018 
Website: https://ahc.mo.gov 

 
 
 
 
 
 
  

https://ahc.mo.gov/


Wentzville Water Reclamation Center 
Fact Sheet Page #1 
 

 

Missouri Department of Natural Resources 
Factsheet Addendum 

For Construction Permit/Modification 
#MO-0093599 

Wentzville Water Reclamation Center 
 

This addendum gives pertinent information regarding minor/simple modification(s) to the above listed operating permit for a public 
comment process. An addendum is not an enforceable part of a Missouri State Operating Permit. 
 
 
Part I – Proposed Construction 
 
Construction is to increase the design flow to 7.04 MGD from 5.33 MGD, and to also enhance performance and improve operability. 
Improvements will enable facility to meet all final limits in the proposed permit. Construction includes the addition of an activated 
sludge aeration basin and improvements to the existing aeration basin #5 in the west treatment train; and the conversion of treatment 
unit #2 in the east train to be exclusively an aerobic sludge digester.  
 
Facility Description:  
 
Outfall #003 – POTW 
 
Influent wastewater enters the wastewater treatment plant via three influent lift stations / 2 mechanical bar screens / 1 manual bar 
screen / 2 aerated cyclone grit chambers / influent then enters the Influent Flow Splitter Structure, which splits the influent flow 
between the East Treatment Train and the West Treatment Train 
 
East Treatment Train:  Aerated equalization basin / 2 circular multi-zone activated sludge units with integral final clarifiers  
 
West Treatment Train:  2 rectangular multi-zone activated sludge basins / 2 final clarifiers 
 
Effluent from the East Treatment Train and West Treatment Train is then rejoined and receives UV disinfection and then enters the 
post aeration basin prior to discharge at Outfall #003 
 
Sludge from both treatment trains are pumped to the 4 aerobic sludge digesters / three sludge/biosolids holding tanks / frame and plate 
filter press / dewatered biosolids are stored on a covered concrete pad / biosolids are land applied 
 
Design population equivalent is 61,824. 
Design flow is 7.04 million gallons per day.   
Actual flow is 4.3 million gallons per day. 
Design sludge production is 1113 dry tons/year.    
 
 
Part II – Reason for the Modification  
  
This operating permit is hereby modified to change the facility description to reflect upgrades. Design flow changes to 7.04 MGD. 
The population equivalent changes to 61,824, based on one PE for every 0.17 lb of BOD treated/day.  Design sludge production is 
based on an estimated production of 0.018 dry tons of sludge/PE/year. 
Permit limits are taken from the WQAR approved 12/13/18 and updated 12/16/20.  
Selenium limits are based on the permit renewed on 6/1/20 and a no-degradation approach with the flow increase. 
The Schedule of Compliance to meet final limits for Selenium was removed. 
Special condition related to reporting through the Department’s electronic discharge reporting system has been updated to reflect the 
new system. 
A Section was added to inform of Permit Appeal rights.   
 
 



Wentzville Water Reclamation Center 
Fact Sheet Page #2 
 

 

 
Part III – Operator Certification Requirements 
 

 - This facility is required to have a certified operator.   
 
As per [10 CSR 20-6.010(8) Terms and Conditions of a Permit], permittees shall operate and maintain facilities to comply with the 
Missouri Clean Water Law and applicable permit conditions and regulations. Operators or supervisors of operations at regulated 
wastewater treatment facilities shall be certified in accordance with [10 CSR 20-9.020(2)] and any other applicable state law or 
regulation. As per [10 CSR 20-9.020(2)(A)], requirements for operation by certified personnel shall apply to all wastewater treatment 
systems, if applicable, as listed below: 
 
This facility currently requires an operator with an A Certification Level. The required certification level of A will still be required 
after the proposed upgrade to 7.04 MGD. There will be a 2 point increase from 81 points to 83 points due to the increase in design 
flow and design PE. 
 
Operator’s Name:  Daniel D. Todd 
Certification Number: 5528 
Certification Level: WW-A 
 
The listing of the operator above only signifies that staff drafting this operating permit have reviewed appropriate Department records 
and determined that the name listed on the operating permit application has the correct and applicable Certification Level.  
 
 
Part IV – Rationale and Derivation of Effluent Limitations & Permit Conditions 
 
ANTI-BACKSLIDING: 
A provision in the Federal Regulations [CWA §303(d)(4); CWA §402(o); 40 CFR Part 122.44(l)] that requires a reissued permit to be 
as stringent as the previous permit with some exceptions.   
 

 - All limits in this operating permit are at least as protective as those previously established; therefore, backsliding does not apply. 
 
ANTIDEGRADATION:  
In accordance with Missouri’s Water Quality Standard [10 CSR 20-7.031(3)], the Department is to document by means of 
Antidegradation Review that the use of a water body’s available assimilative capacity is justified. Degradation is justified by 
documenting the socio-economic importance of a discharging activity after determining the necessity of the discharge. 
 

 - This permit contains new and/or expanded discharge; please see APPENDIX FOR ANTIDEGRADATION ANALYSIS.     
 
ELECTRONIC DISCHARGE MONITORING REPORT (EDMR) SUBMISSION SYSTEM: 
The U.S. Environmental Protection Agency (EPA) promulgated a final rule on October 22, 2015, to modernize Clean Water Act 
reporting for municipalities, industries, and other facilities by converting to an electronic data reporting system. This final rule 
requires regulated entities and state and federal regulators to use information technology to electronically report data required by the 
National Pollutant Discharge Elimination System (NPDES) permit program instead of filing paper reports. To comply with the federal 
rule, the Department is requiring all permittees to begin submitting discharge monitoring data and reports online.  
 
Per 40 CFR 127.15 and 127.24, permitted facilities may request a temporary waiver for up to 5 years or a permanent waiver from 
electronic reporting from the Department. To obtain an electronic reporting waiver, a permittee must first submit an eDMR Waiver 
Request Form: http://dnr.mo.gov/forms/780-2692-f.pdf. Each facility must make a request. If a single entity owns or operates more 
than one facility, then the entity must submit a separate request for each facility based on its specific circumstances. An approved 
waiver is non-transferable. 
 
The Department must review and notify the facility within 120 calendar days of receipt if the waiver request has been approved or 
rejected [40 CFR 124.27(a)]. During the Department review period as well as after a waiver is granted, the facility must continue 
submitting a hard-copy of any reports required by their permit. The Department will enter data submitted in hard-copy from those 
facilities allowed to do so and electronically submit the data to the EPA on behalf of the facility. 
 

 - The permittee/facility is currently using the eDMR data reporting system. 
 



Wentzville Water Reclamation Center 
Fact Sheet Page #3 
 

 

NUMERIC LAKE NUTRIENT CRITERIA 
 

 - This facility does not discharge into a lake watershed where numeric lake nutrient criteria are applicable. 
 
REMOVAL EFFICIENCY: 
Removal efficiency is a method by which the Federal Regulations define Secondary Treatment and Equivalent to Secondary 
Treatment, which applies to Biochemical Oxygen Demand 5-day (BOD5) and Total Suspended Solids (TSS) for Publicly Owned 
Treatment Works (POTWs)/municipals.   
 

 - Secondary Treatment is 85% removal [40 CFR Part 133.102(a)(3) & (b)(3)].    
 
SCHEDULE OF COMPLIANCE (SOC): 
Per 644.051.4 RSMo, a permit may be issued with a Schedule of Compliance (SOC) to provide time for a facility to come into 
compliance with new state or federal effluent regulations, water quality standards, or other requirements. Such a schedule is not 
allowed if the facility is already in compliance with the new requirement, or if prohibited by other statute or regulation. A SOC 
includes an enforceable sequence of interim requirements (actions, operations, or milestone events) leading to compliance with the 
Missouri Clean Water Law, its implementing regulations, and/or the terms and conditions of an operating permit. See also Section 
[...]
 

which to base such permits and decisions, to the extent allowable under this chapter and the Federal Water Pollution Control Act. This 
process is completed through a cost analysis for compliance. Permits that do not include new requirements may be deemed affordable.  
 
 The Department is required to determine “findings of affordability” because the permit applies to a combined or separate sanitary 

sewer system for a publicly-owned treatment works. 
 
Cost Analysis for Compliance - The Department has made a reasonable search for empirical data indicating the permit is affordable. 
The search consisted of a review of Department records that might contain economic data on the community, a review of information 
provided by the applicant as part of the application, and public comments received in response to public notices of this draft permit. If 
the empirical cost data was used by the permit writer, this data may consist of median household income, any other ongoing projects 
that the Department has knowledge, and other demographic financial information that the community provided as contemplated by 
Section 644. 145.3.  
 
The following table summarizes the results of the cost analysis. See Appendix – Cost Analysis for Compliance for detailed 
information. 
 
Summary Table. Cost Analysis for Compliance Summary for the City of Wentzville 

New Permit Requirements 
Outfall #003: semi-annual Arsenic monitoring, monthly Total Phosphorus, Total Kjeldahl Nitrogen, and Nitrate + Nitrite 
monitoring, final effluent limits for Selenium, an annual Chronic Whole Effluent Toxicity test, revision of Copper limits.  Monthly 
monitoring for BOD5, and weekly monitoring for Ammonia and pH.  Permitted Feature INF: monthly Ammonia, Total Phosphorus, 
Total Kjeldahl Nitrogen, and Nitrate + Nitrite monitoring. Permitted Feature SM2: monthly Total Hardness, pH, and Temperature 
monitoring. Develop and implement a Stormwater Pollution Prevention Plan. 

Estimated Annual Cost Annual Median Household 
Income (MHI) Estimated Monthly User Rate User Rate as a Percent of MHI 

$7,778 $83,807 $30.54 0.44% 
 
 
  



Wentzville Water Reclamation Center 
Fact Sheet Page #22 
 

 

Part VIII – Administrative Requirements 
 
On the basis of preliminary staff review and the application of applicable standards and regulations, the Department, as administrative 
agent for the Missouri Clean Water Commission, proposes to issue a permit(s) subject to certain effluent limitations, schedules, and 
special conditions contained herein and within the operating permit. The proposed determinations are tentative pending public 
comment. 
 
WATER QUALITY STANDARD REVISION: 
In accordance with section 644.058, RSMo, the Department is required to utilize an evaluation of the environmental and economic 
impacts of modifications to water quality standards of twenty-five percent or more when making individual site-specific permit 
decisions.  
 
 This operating permit contains a permit requirement for Copper and Silver which water quality criteria has been modified by 

twenty-five percent or more since the issuance of the previous permit.  
 
PERMIT SYNCHRONIZATION: 
The Department of Natural Resources is currently undergoing a synchronization process for operating permits. Permits are normally 
issued on a five-year term, but to achieve synchronization many permits will need to be issued for less than the full five years allowed 
by regulation. The intent is that all permits within a watershed will move through the Watershed Based Management (WBM) cycle 
together will all expire in the same fiscal year. This will allow further streamlining by placing multiple permits within a smaller 
geographic area on public notice simultaneously, thereby reducing repeated administrative efforts. This will also allow the Department 
to explore a watershed based permitting effort at some point in the future. Renewal applications must continue to be submitted within 
180 days of expiration, however, in instances where effluent data from the previous renewal is less than 4 years old, that data may be 
re-submitted to meet the requirements of the renewal application. If the permit provides a schedule of compliance for meeting new 
water quality based effluent limits beyond the expiration date of the permit, the time remaining in the schedule of compliance will be 
allotted in the renewed permit. With permit synchronization, this permit will expire in the 1st Quarter of calendar year 2024. 
 
PUBLIC NOTICE: 
The Department shall give public notice that a draft permit has been prepared and its issuance is pending. Additionally, public notice 
will be issued if a public hearing is to be held because of a significant degree of interest in and water quality concerns related to a draft 
permit. No public notice is required when a request for a permit modification or termination is denied; however, the requester and 
permittee must be notified of the denial in writing. The Department must issue public notice of a pending operating permit or of a new 
or reissued statewide general permit. The public comment period is the length of time not less than 30 days following the date of the 
public notice which interested persons may submit written comments about the proposed permit. For persons wanting to submit 
comments regarding this proposed operating permit, then please refer to the Public Notice page located at the front of this draft 
operating permit. The Public Notice page gives direction on how and where to submit appropriate comments.  
 
 The Public Notice period for this operating permit was from February 7, 2020 to March 9, 2020. No responses received. 
 
DATE OF FACT SHEET: JANUARY 14, 2020 
 
COMPLETED BY: 
 
BRANT FARRIS, ENVIRONMENTAL SPECIALIST III 
MISSOURI DEPARTMENT OF NATURAL RESOURCES 
WATER PROTECTION PROGRAM 
OPERATING PERMITS SECTION - DOMESTIC WASTEWATER UNIT  
(660) 385-8019 
brant.farris@dnr.mo.gov 
  
  



Wentzville Water Reclamation Center 
Fact Sheet Page #23 
 

 

Appendices  
 
APPENDIX - CLASSIFICATION WORKSHEET: 

Item Points Possible Points 
Assigned 

Maximum Population Equivalent (P.E.) served , peak day  1 pt./10,000 PE or major fraction 
thereof. (Max 10 pts.) 5 

Design Flow (avg. day) or peak month’s flow (avg. day) whichever is 
larger  

1 pt. / MGD or major fraction 
thereof. (Max 10 pts.) 6 

Effluent Discharge 

Missouri or Mississippi River 0  

All other stream discharges except to losing streams and stream 
reaches supporting whole body contact recreation 1  

Discharge to lake or reservoir outside of designated whole body 
contact recreational area 2  

Discharge to losing stream, or stream, lake or reservoir area supporting 
whole body contact recreation 3 3 

Direct reuse or recycle of effluent 6  

Land Application/Irrigation 

Drip Irrigation 3  

Land application/irrigation 5  

Overland flow 4  

Variation in Raw Wastes (highest level only) 

Variations do not exceed those normally or typically expected 0  

Reoccurring deviations or excessive variations of 100 to 200 percent in 
strength and/or flow 2 2 

Reoccurring deviations or excessive variations of more than 200 
percent in strength and/or flow 4  

Department-approved pretreatment program 6  

Preliminary Treatment 

STEP systems (operated by the permittee) 3  

Screening and/or comminution 3 3 

Grit removal 3 3 

Plant pumping of main flow 3 3 

Flow equalization 5  

Primary Treatment 

Primary clarifiers 5  

Chemical addition (except chlorine, enzymes) 4  

Secondary Treatment 

Trickling filter and other fixed film media with or without secondary 
clarifiers 10  

Activated sludge (including aeration, oxidation ditches, sequencing 
batch reactors, membrane bioreactors, and contact stabilization) 15 15 

Stabilization ponds without aeration 5  

Aerated lagoon 8  

Advanced Lagoon Treatment – Aerobic cells, anaerobic cells, covers, 
or fixed film 10  

Biological, physical, or chemical  12 12 

Carbon regeneration 4  

Total from page ONE (1) ---- 51 



Wentzville Water Reclamation Center 
Fact Sheet Page #24 
 

 

 APPENDIX - CLASSIFICATION WORKSHEET (CONTINUED): 
ITEM POINTS POSSIBLE POINTS 

ASSIGNED 

Solids Handling 

Sludge Holding 5 5 

Anaerobic digestion 10  

Aerobic digestion 6 6 

Evaporative sludge drying 2  

Mechanical dewatering 8 8 

Solids reduction (incineration, wet oxidation) 12  

Land application 6  

Disinfection 

Chlorination or comparable 5  

On-site generation of disinfectant (except UV light) 5  

Dechlorination 2  

UV light 4 4 

Required Laboratory Control Performed by Plant Personnel (highest level only) 

Lab work done outside the plant 0  

Push – button or visual methods for simple test such as pH, settleable 
solids 3  

Additional procedures such as DO, COD, BOD, titrations, solids, 
volatile content 5  

More advanced determinations, such as BOD seeding procedures, 
fecal coliform, nutrients, total oils, phenols, etc. 7 7 

Highly sophisticated instrumentation, such as atomic absorption and 
gas chromatograph 10  

Total from page TWO (2) ---- 30 

Total from page ONE (1) --- 51 

Grand Total --- 81 

 
 

 - A: 71 points and greater 
 - B: 51 points – 70 points 
 - C: 26 points – 50 points 
 - D: 0 points – 25 points 

 
 
  



Wentzville Water Reclamation Center 
Fact Sheet Page #25 
 

 

APPENDIX – RPA RESULTS: 
 

Parameter CMC* RWC 
Acute* CCC* RWC 

Chronic* n** Range 
max/min CV*** MF RP 

Yes/No 
Total Ammonia as Nitrogen 

(Summer) mg/L 12.1 15.66 1.5 15.66 31.00 4.15/0.11 1.47 3.77 YES 

Total Ammonia as Nitrogen 
(Winter) mg/L 12.1 25.63 3.1 25.63 33.00 6.63/0.02 1.60 3.87 YES 

Chromium III, Total 
Recoverable (µg/L) 3181.1 19.67 152.0 19.67 20.00 10/0 0.5 1.97 NO 

Chromium VI, Dissolved 
(µg/L) 15.0 6.64 10.0 6.64 15.00 5/2 0.2 1.33 NO 

Copper, Total Recoverable 
(µg/L) 26.9 30.52 16.9 30.52 56.00 19.8/2 0.5 1.54 YES 

Cyanide (µg/L) 22.0 2.65 5.0 2.65 18.00 2.5/0.975 0.4 1.06 NO 

Nickel, Total Recoverable 
(µg/L) 843.9 43.64 93.8 43.64 20.00 24/0 0.4 1.82 NO 

Selenium, Total Recoverable 
(µg/L) NA NA 5.0 36.09 3.00 7/2.5 0.6 5.16 YES 

Silver, Total Recoverable 
(µg/L) 12.5 5.73 NA NA 17.00 5/1 0.6 1.15 NO 

Zinc, Total Recoverable (µg/L) 216.0 173.91 214.3 173.91 19.00 107/27.1 0.3 1.63 NO 

N/A – Not Applicable 
* - Units are (μg/L) unless otherwise noted. 
** - If the number of samples is 10 or greater, then the CV value must be used in the WQBEL for the applicable constituent. If the 
number of samples is < 10, then the default CV value must be used in the WQBEL for the applicable constituent.  
*** - Coefficient of Variation (CV) is calculated by dividing the Standard Deviation of the sample set by the Mean of the same sample 
set.  
RWC – Receiving Water Concentration. It is the concentration of a toxicant or the parameter toxicity in the receiving water after 
mixing (if applicable).  
n – Is the number of samples. 
MF – Multiplying Factor. 99% Confidence Level and 99% Probability Basis.  
RP – Reasonable Potential. It is where an effluent is projected or calculated to cause an excursion above a water quality standard 
based on a number of factors including, as a minimum, the four factors listed in 40 CFR 122.44(d)(1)(ii).  
 
Reasonable Potential Analysis is conducted as per (TSD, EPA/505/2-90-001, Section 3.3.2). A more detailed version including 
calculations of this RPA is available upon request.  
 
 
 
 
  



Wentzville Water Reclamation Center 
Fact Sheet Page #26 
 

 

APPENDIX – ALTERNATIVE: 2006 WQRS 
 

 
 
 
FACILITY INFORMATION 

FACILITY NAME:  City of Wentzville Water Reclamation Center (WRC) NPDES #: MO-0093599 
 

FACILITY TYPE/DESCRIPTION: 14.1 MGD extended aeration facility, UV disinfection. 
 

EDU*: Plains/MS Tribs btwn Des Moines & MO 8- DIGIT HUC: 07110008 COUNTY: St. Charles 
* - Ecological Drainage Unit 

 
LEGAL DESCRIPTION: SW SE NE  Sec. 2, T47N, R1E LATITUDE/LONGITUDE: +3851431/-09052073 

 
WATER QUALITY HISTORY: Reasonable potential analyses were conducted for ammonia as nitrogen, 
 cyanide, and total recoverable metals (Cr, Cu, Ag, Ni, and Zn); results are 
 available upon request. 

 

OUTFALL DESIGN FLOW 
(CFS) TREATMENT LEVEL RECEIVING WATERBODY DISTANCE  TO  

CLASSIFIED SEGMENT (MI) 
001 21.9 Secondary McCoy Creek 0.0 Miles 

002 Variable Stormwater McCoy Creek 0.0 Miles 
 
RECEIVING WATERBODY INFORMATION 

WATERBODY NAME CLASS WBID LOW-FLOW VALUES (CFS) DESIGNATED USES** 
1Q10 7Q10 30Q10 

McCoy Creek C 0214 0.0 0.0 0.1 LWW, AQL, WBC 
** Irrigation (IRR), Livestock & Wildlife Watering (LWW), Protection of Warm Water Aquatic Life and Human Health-Fish Consumption (AQL), Cool Water Fishery 
(CLF), Cold Water Fishery (CDF), Whole Body Contact Recreation (WBC), Secondary Contact Recreation (SCR), Drinking Water Supply (DWS), Industrial (IND)  
 

COMMENTS: A water quality impact study was submitted by Carollo Engineers on behalf of the city to determine  
 wasteload allocations protective of water quality in McCoy Creek upon final buildout of the WRC. 
 The study, “City of Wentzville, Missouri Water Reclamation Center Expansion Project, Technical 
 Memorandum, McCoy Creek Water Quality Study, Final, August 2005”, was reviewed and used by 
 staff to develop BOD5, TSS, and DO effluent limitations for the facility. 

 
MIXING CONSIDERATIONS 
 

Mixing Zone (MZ): Not allowed, 7Q10 less than 0.1 cfs [10 CSR 20-7.031(4)(A)4.B.(I)(a)]. 
  
Zone of Initial Dilution (ZID): Not allowed [10 CSR 20-7.031(4)(A)4.B.(I)(b)]. 

 
 Flow (cfs) MZ (cfs) ZID (cfs) 

7Q10 0.0 0.0 0.0 
1Q10 0.0 0.0 0.0 
30Q10 0.1 0.025 0.0025 

 Applicable mixing zone regulation: 10 CSR 20-7.031(4)(A)4.B.(I)(a) 

Missouri Department of Natural Resources 
Water Protection Program 
NPDES PERMITS AND ENGINEERING SECTION 
 
Water Quality Review Sheet 
Determination of Effluent Limits and Monitoring Requirements 



Wentzville Water Reclamation Center 
Fact Sheet Page #27 
 

 

 
PERMIT LIMITS AND INFORMATION 
 

WASTELOAD ALLOCATION 
STUDY CONDUCTED (Y OR N): Y  USE ATTAINABILITY  

ANALYSIS CONDUCTED (Y OR N): Y  WHOLE BODY CONTACT  
USE RETAINED (Y OR N): Y  

 
 
OUTFALL #001  

 
WET TEST (Y OR N): Y FREQUENCY: ONCE/YEAR AEC: 100 % METHOD: SINGLE 

 

PARAMETER DAILY 
MAXIMUM 

WEEKLY 
AVERAGE 

MONTHLY 
AVERAGE 

MONITORING 
FREQUENCY 

FLOW MONITOR   ONCE/DAY 
BOD5 (MG/L)  30 20 ONCE/WEEKDAY 
TSS (MG/L)  45 30 ONCE/WEEKDAY 

PH (S.U.) 6-9  6-9 ONCE/WEEKDAY 
DISSOLVED OXYGEN (MG/L) **  ** ONCE/WEEKDAY 

AMMONIA AS N (MG/L) 
(MAY 1 – OCT 31) 3.7  1.9 ONCE/WEEKDAY 

AMMONIA AS N (MG/L) 
(NOV 1 – APR 30) 7.5  3.7 ONCE/WEEKDAY 

OIL & GREASE (MG/L) 15  10 ONCE/MONTH 
FECAL COLIFORM*  
(COLONIES/100 ML) 1000  400 ONCE/MONTH 

CHROMIUM (III), TOTAL REC. (µG/L) 221  84.5 ONCE/MONTH 
CHROMIUM (IV), TOTAL REC. (µG/L) 13.9  5.3 ONCE/MONTH 

COPPER, TOTAL REC. (µG/L) 18.0  5.8 ONCE/MONTH 
NICKEL, TOTAL REC. (µG/L) 90.4  68.2 ONCE/MONTH 
SILVER, TOTAL REC. (µG/L) 6.9  2.7 ONCE/MONTH 
ZINC, TOTAL REC. (µG/L) 169  73.7 ONCE/MONTH 
CYANIDE, AMENABLE TO 

CHLORINATION (µG/L) 8.8  3.9 ONCE/MONTH 
* - April 1 – October 31, ** - Dissolved Oxygen Minimum Concentration = 6.0 mg/L  

 
Please report the date, time, and location for each parameter sampled along with the average daily flow (actual flow measured or estimated, not 
design flow).  All the parameters should be sampled on the same day and within no more than a 2-hour period.  Dissolved oxygen (DO) 
measurements are to be taken during the period from one hour prior to sunrise to one and one-half hour after sunrise.  If discharge is contingent to 
storm events, rainfall should be measured every time there is a discharge. 
 
  



Wentzville Water Reclamation Center 
Fact Sheet Page #28 
 

 

OUTFALL #002  
Effluent limits and monitoring requirements from the existing facility operating permit should be retained. 
 
RECEIVING WATER MONITORING REQUIREMENTS 
 

PARAMETER(S) SAMPLING 
FREQUENCY 

SAMPLE 
TYPE LOCATION  

Dissolved Oxygen Once/quarter Grab S1 – Upstream of Outfall #001 